DISK TYPE 40#-24T(20T)

AUTO

MAGAZINE
OOL CHANGE SYS

EM

INSTRUCTION MANUAL




A. Machine Specification

1. Machine Reference :
This ATC has to compose by cam, magazine body and arm.
( Reference figure )

2. Machine Specification
2-1 Spindle Nose
Type of Tool : BT40 (CAT)
2-2 Quantity of Tool
24 Tools
2-3 Tool Sleeve Width Between Centers
80 mm
2-4 The Max. Tool Diameter
All Pocket Full : @80 mm
Alternate Pocket Empty : @125 mm (Full guard)
@150 mm (Half guard)
2-5 The Max. Tool Length
300 mm
2-6 Tool Weight
Max. Tool Weight: 7 Kg
Average Weight: 5 Kg
2-7 Max. Tool Partial Weight
84 kg
2-8 Magazine Drive Source
Forward Electric Tension : AC220V, 3 @, 60HZ / 380V, 3 &, 50HZ
Min. Air Pressure : 5-6 kg/cm?



& FE&} Customer Data

% FCustomer |

| #f&Machine Model |

Quantity of Tool [24T

Max. Tool Dia.  |@80

Max. Tool Weight [Tkg

Max. Tool Length 300mm

Tool Change Time[1.8 / 2 sec

Electric Pressure 220V & 380V / 50 & 60HZ

2585

80,

325{ATC)

839

W
Rl
# =
o 1s =
PCD-2620
ETSUER
= & e )
L5 A T
135
80 Dze i ===
- % 0 - e i 7l =
Ll £| | N # -+
o ¢
S8 g =gl . . L || HE
?z + 4 ':;r--— § r-‘I“J:’—?—&'r
\ 4-M16X2P
395
J )Yz Magazine Spec. 40#-24T Disk ATCHEIFLATC Spec. DEX(65")
JJE##&Type of tool 40#-BT/CAT/DIN |JJE K EArm Length  [530
JIEFR Type of Tool Sleeve/40#-BT/CAT/DIN | #27]f4ERevolve Angle |65
7B R Type of Arm 40#-BT/CAT/DIN |{@fE f4REPartial of Angle|0
& FitEpgCustomer Confirm: #aBRIEDesigner:
HEsRHIH  Confirm Date: & 18 5 2 Draw Date:

TEL:04-25624338 FAX:04-25629520




NAME |MAGAZINE STRUCTURE A

#RRH | MODELAO#XP MAGAZINE

me | |

HE

Ml | EkE | B [94.02.21

8 | kB | B |94 07 2 EERE

SN #x T ERAT

Fo# | Hf

H & A &




NAME MAGAZINE STRUCTURE B

& | |t

WRRY | MODEL 40#XP MAGAZINE

=}

- #
B

aiH

MiE | EkE | B [94.02.21

us | kB | 58 |94 07 2 EERE

SN 3 IR

L H H A OB o | O




Magazine Structure Parts List

No.|[Part No. Part Name Material / Spec. [Q° TY| Remark
01 MBX420200[New case FC-25 1 24T
02 MBX420080|24T Disk plate FC-25 1

03 MBX410010Disk rotate shaft S45C 1

04 MBX410030[Fixed cover of rotate shaft S45C 1

05 MBX410070|Sleeve of rocker arm S45C 1

06 MBX410090|Lock plate right slide seat S45C 1

07 MBX410100[Fixed plate of left slide S45C 1

08 MBX410150(Gear S45C 2

09 MBX410220J24 divide up turntable of cam SCM435 1

10 MBX410250|Single reaction block (On) [Powder metallurgy| 1

11 MBX411000|Single reaction block (Off)|Powder metallurgy| 1 OPTION
12 MBX410290[Rotor of tool upside down SC45 1

13 MBX410740A rocker arm of tool upside FCD55 1

14 MBX410750]A rocker arm’ s arbor S45C 1

15 MBX410760]A cam seat FCD50 1

16 MBX410770]24T Tool upside down paw FCD55 1

17 MBX410780)An axle center of cam S45C 1

18 MBX410790|Bearing cover S45C 1

19 MBX410800|Col lar S45C 1

20 MBX410810[Sleeve of bearing S45C 1

21 MBX410850Fixed shaft of cylinder S45C 1

22 MBX410870[Eccentric shaft of cylinder S45C 1

23 MBX410880[Connect shaft of piston rod S45C 1

24 MBX411010|Fixed block of flying rings S45C 1

25 MBX450630|Interface board AL-6061-T6 4 |Ref (DEX65°x 530 L)
26 MBX460010[Tool pot (607) POM 24

27 MBX460020Rotate shaft of tool pot S45C 24

28 MBX460030[Lock shaft of tool pot S45C 24

29 MBX460040[Pull block of tool pot Powder metallurgy| 24

30 MBX460240|Fixed block of pull stud POM 24

31 MBX460180[Spring Piano wire 96

32 MCX4102300rientation seat of left pot SPHC 1

33 MCX410240[0r1entation seat of right SPHC 1

34 MBX480140[Decelerator of gear motor Hardware 1

35 MBX480150(Cylinder of tool pot up & Hardware 1




No.|[Part No. Part Name Material / Spec. [Q° TY| Remark

36 MBX480190Wiring connect box Hardware 1

37 MBX411200[Limit switch fixed seat 1 SPHC 1

38 MBX411210[Limit switch fixed seat 2 SPHC 1

39 MBX411220[Limit switch fixed seat 3 SPHC 1

40 MBX470130]Arm-530L FCD-50 1

41 MBX470340[F1xed plate SPHC 2

42 MBX470420|S1ide block of stop tip S45C 2

43 MBX470460|Sleeve of stop tip S45C 2

44 MBX470480|S1ide & fixed block S45C 2

45 MBX470490|Lock key SS41 2

46 [MBX410280{¢ 8 Stop tip S45C 2

47 MBX470690[Fixed collar S45C 1

48 MBX470720|Stop tip SCM415 2

49 MBX470740|Spring ¢ 1.2x90dx14Tx41L Piano wire 2 For stop tip
50 MBX470750[Spring ¢ Piano wire 2 | For Slide block of
51 MBX410860(Cylinder fixed block S45C 1

100 Hexagonal bolt M4x0.7P-25L 4 For limit switch
101 Stop bolt M5%0. 8P-20L 4

102 Stop bolt M5%0. 8P-25L 2

103 Hex. socket head screw M5%0.8P-12L 4 [Limit SW{}E? (OP)*10
104 Stop bolt M6x1P- 8L 6

105 Hexagonal bolt M6x1P-20L 10

106 Hexagonal bolt Mox1P-25L 1

107 Hexagonal bolt M6x1P-40L 24 | Compose with 20T
108 External Hexagonal bolt M6x1P-20L 1 Origin point
109 Hexagonal bolt M8x1.25P-16L 4

110 Hexagonal bolt M8x1.25P-20L 1

111 Hexagonal bolt M8x1.25P-25L 14

112 Hexagonal bolt M8x1.25P-45L 1

113 Hexagonal bolt M8x1.25P-65L 1

114 External Hexagonal bolt M8x1.25P-30L 1

115 Hexagonal bolt MI10x1.5P-65L 1

116 Hexagonal bolt M12x1.75P-20L 1

6



117 Stop bolt Mox1P-6L 2 For arm
118 Shallow head screw M6X1P-10L 14 For arm
119 Hexagonal bolt M6x1P-16L 6 For arm
No.|[Part No. Part Name Material / Spec.|Q  TY Remark
120 Hexagonal bolt M8x1.25P-55L 4 For arm
121 Self-tap screw 3/16 x 17 96
122 An eye ring M16 1
123 Spring washer M5 4
124 Flat washer M5 4
125 Spring washer M6 34 COE?ZE: géth§OT
126 Spring washer M8 20
127 Flat washer M8 x 2T 14
128 Flat washer M8 x 5T 6
129 Nut M5 x 0.8P 4
130 Nut M6 x 1P 2
131 Nut M8 x 1.25P 1
132 Nut Ml6 x 1.5P 1
133
134 C Ring (External) $-10 50 Coglleie Z;tﬁcém
135 C Ring (External) S-18 2
136 Single side round key 5 x5 x 28L 2
137 Double side round key 8 x 7 x 40L 1
201|GKW030205 [Angular ball bearing 30205JR(HIC) 2
202 |GKW006008 [Deep groove ball bearing 6008 ZZ 2
203|GKWCF0010 [Bearing for cam (With M10 nut) CE-10 24 20T- 20 PCS
204
¢
205MBX460180 |Spring 1.2x7.80dx10Tx2| 96 20T- 80 PCS
5L
206
207 Steel ball 8 96

208




209[EDWNOOOO1L |Air throttle 1/4 x §8 2
210[FEWN10002 (011 filler joint 1/8 PT 2
211[MBX480450 [Sensor fixed jig PM-10 2
212|EAWCO0001 Magnetism reed switch LS-BD2 2
213[EAWAOOOOL Micro limit switch YAMATAKA SLI-A 2
214{EAWB00001 [Proximity switch BALLUFF - PSC40B 3 | Sensor+Nut+Washer
215(GLW040045 [Taper cone Collar 40 x 45 2




\

/
(G | T 198201 KOO (e [yt orsn o o g JOSI STy R
(AR | 1 1684)-423 N0 (aR0B [o01)[BAIS dipd joo| § MSWS MY |
(O dSFEN W | 1 16832-323 NOGRO (Brerp [o0}) Jonem Jo [eus dogg| L JSB ARY | 9
ZH09 A02ZgE | 1 dvsdH 7/8 qomos Jwod amjonns afuerd ooy |§ 90y ampnulg & oo, A
AREHL. | 1 ST (o oot e gy ¢ JOSUG poRy |
Avedd I Ga-UST (AR p I 0 o RO JOSURS P3| (]
(DGR 2 | 1 200-00A9-4070Sd 44NTIV I0q0y JU9TpRJg J81q Jo g dong| ¢ (MG JoSWG | D)
(e g | 1 200-00A8-40705d JANTTVE Es oA A SR ammy | g
ZHO9 A0ZEPE | T dixdiv/L Ly, 5ol WISof 1P 100} O00) [ Joyoy amR YRy
L L LI WMy Waw[g ) | “ON |
G sy | | e B0 TR
§ UYINg 0sUaG | |
L (931§ J0SU§
¢ JI0SUAS Pasy 6 YIHIAG 105G {
j I0SUag Y (
0 Joj0f amgong afrey) 100} 4 [ 030 MANIS HBIPRI) ¥
o

sutme(

AJ01BUBRTAXY] UOT1ISOJ 1USWRTY [0JI1UO)



100-JapJo 750 01 Su17E101 J0700 SUIKApU] ‘9] (UsTuL} 9BTEYD [00)[PUBTS SUIUOTIISOL JAPUTID JO SUTPIION Gl

w1150 a0 20d [ooy* U0 waed 07 SIS J8pOry &> Jo SRz UOTJBIITJU00 S0y § G03S 1030 G
dols 031 3aels Jgojou 21V ‘7l U0T}150d 300 0} W § 10 Jasod JojoR ||
oS Jojom ‘wud1s B7dwe[D 00 ToTIeALITCO SBURL0 (00 7] dols 01 3JaelS IJ0j0U D1V §

U0 Jou0d 070 ‘TSTUT] 95BA]a1 100] '8 dogs Jojom‘[Ru31S aSe3[RI (007 ‘TOTIBWIIJUOD SUTdmR]D [00f )

dois 03} 3}JB}S JOjOW D}V g (300 01])1.781S 10300 S8R [00L,°
(Jpury£d Jo Ruryoenyuoa)duryjey oo Jo Teudrs BurmoriTsed Japur £ usop-n J0d 100} Joj U0 Imog ‘g
(Jojom Surxapur dojs o9)[easts Suruor)rsod § Jayunod 100f (1003 0} 7003-"}*)*) 10 §*) 0] Jaaod UOTLOR[SS [0O])UOTIIRaS [0 |

A

91 12 A 01 8 9 y 2 SuryoRm 0} [eUBTS ¥oRq Pody \

440

NO L [eud1g dolg JI0JOR

m%% § TRUBTS dwer) 1001

Uo] 114G IOSUSS

mmm § UOI}BUIIFUC) SWOY

uorloy DLV

mmm UOT}OY JO30K OLY

mmm p TeuB1§ JoSuss Pasy

440
NO | & TeUBIS J0sus pooy

E; mmm g [BUBIS UD}1AG JOSUSS

,mm% [ UOL}DY JOIOK

J0}OK JUSIPe UOTIOY Joput1h)

61 19| 11 6 L g £ I SUIYOBW WIOJ HNGMHW\

UOT]OB 2TJ3109[2 JO ueadeIip oouanbog

10



Control Circuit Reference Diagram

Yoltage DC24V(Please choose positive or negative output voltage by PNP or NPN)

Poximate Sensor 4 o O @ Magazine tool counting signal
Proxinate Sensor 2 oo ® Hagazine positioning signal
Reed Sensor 5 [o—] ® Bosticnng Simal of tol retninglprducig of eyl
Reed Sensor 4 oo o Posening sinel of trl Sollinglontrcting of liner)
Prorinate sensor 7 oo ® Stop signal of motor{too! change)
Prozinate Sensor 8 o O ® Tool clamp signal(tool change)
Proxinate Sensor 9 oo ® Home confirmation signal(fool change)
Voltage 220V 60HZ DC24V
. bl ntige D) 6okl gt el CTALCH, g
Motor for magazine
(L niztig e ez

Motor for tool changee

¥cd

Tool clamping cylinder, NARBUBI60-CA, Solenoid valve depenging on customer’s request

%4—Tool arm action

11




A06Dd
HAVd 3
g auipeioy(-) — 8
3. e

niyr aur ey BV o Jndyng
T A w A08GIY O

N K72 I "

O} 14§ JOSUSS weadetq Surlry Jojof gg

BIBRIQ SULITY YOI IAS SITWIT § JOJO

12



"{10853008 PJEPURIS 4T} UT POPN]OXa S0UAJOJAI INOK JOJ ST UI| PajIOpJo WEI] 8y} UT ATRA PIOUSTOS 3UJ:a)0N

dIv

ol L

184

peads JOpul[AD JO] SATBA Q0X8/S 3 S peads JSpUI[AD JOJ 9ATBA 80X8/8

KOTT-€9-11-ADON |
ISPUTTAD ——

ueJde1q SUTJII) 2JNSSaId Iy

13



029-T1£CODVM J0J03UUOT

A0 3w pp ey amabay e pouaes

9E U A povRios o ukop 20d joo]

[als HI0YY a4poh prouaios 40 th j0d 10a]

vE

i

0T | *Poy (3Buoy jooyy joubis  uondo

oy (el payyufis ool Aoy

3 1Y (a0 wopymuis duop jao)

Z oy cafuop ooronc 0 s dong

2\ B o s gy v

dlllk 1 WEE SIST JOSAE U] Y

DU U35 QLM U] + A9UIC)

DU J05Lag 30Uy Lapsod auoy

lelol22l=E el

N A2 3Bt awsbay dosuag oupy

O 7 o, g S, ayy

I 0 1A AR

INE
M_ 30 Joskag pazy o weap 100 00|
M_ anyg Josuas paay 40 dn 10d o
Apa| Uk 57 oy awniso Jostes paay

C19-1€20DVM JOLOANNOD

0 o
EREEESEE RSN

QUIDJ] aNUILUOT) X0g UorDunr i

Uaadb Jzaod Joyop Uy
Hon)y Janod Jolop Wdy
LY amad YOO Wy
Pad Janod J0LaK Wy

Uaadb Jatiod Jdojoy auzoboy
paJ Jakod Jojo) auzoBuy

23148 Jakod Jojoy auiznboy

0y Janad Jojo auznboy

14



(NOILIO)
AOLOW
XOH WVD

(NOLLAO) HINVH

(NOLLIO)
JOLOW
HNIZVOVI

(NOILJO ) NAOA LNd ¥0d TYNOIS QIONTIOS

(NOLLJO ) 41 10d JO4 TYNDIS AONFTOS
(NOLLIO) + FATVA QIONTIOS
(NOILJO ) T 4OSNHS ¥AINNGCD

FOSNAS SHHANTTAY ¥Od NMAOO LNd
AOSNHS SEHANTTAD ¥Od 01 1LNd
NOLLISOd HACOH ANIZVDVIN
YAINNOD HNIZVDVI

NCILIdO

NOLLISCd HWOH XOd AVD

DNIdWV IDNAONIIINY IO

VI YOLOW XOH INVD

AD

AVTO0

ﬁ
ﬁ

AY

TAV

nv

AN

TAN

A0 DLV 4
TN ) ACZHAUBEDV 2t

1A

T0|OJN SUZHRIN Y
i TN ) AGZZ/AOREDY @t

11

01

= | | \O |~ o2

ADDAT

f” )
DED) D)) B

AYE-O 1

X0 HdIM

15



agl

sdl

[

18 d3d
08 L+ d+8A ()

W

[ arAT]

Bl Qllvd Hv¥39
ADG—00 IXviddd 0345 JOL0N

dHzZ /L

oBS7 | =ZH09
sase 1 =2nns] ANIL JONYHD 1001
8 —t+dhd DAdS TIYNDIS
Wi L IY0d41S NMOd—dN
59 334990 WYD

Sl ogE

il

j=}=F4

wm \o?vzi

g8

SZl

B o
I I murﬂr
(=]
0SS L" LeT H ~ |k I
wE ;l
=3
| SO
= I j
& = o
) 4
L il
U
THEEC(Z)
17 I
wWis | 34041S 28 I a8z
— _
y [+ + | ! i}
Trr
o1
e
=
4 * |
ﬁ !

16



ZIF 0001<

=9

HITV |

HIIIL

TIVAE

ON LEVd

A QU LAY

A0dHD

NDISA0 pravia

)L H D

VALY

yuangy

ON LINM

LAVHS L0OdNI

2 gLo Buu g cLa| bIZ

2 [T05eBe wd wsTa[EIRg T2EsB—d—NId | 4v2| & 2+Gge¢ Futr g 2SS0 I
£ [(057)12Evge md aadey TEEvB—L—NId | 8¥E| 2 [d0E sdmameq saqs pasdel Q0R0EdH | 102
1 |(wurgge)rsdfngd (o pe-I0| gv2| 1 |Iead e[eiqun #g T0000T0JZ0FY | A2T
t |.2/11d 1988nid 110 ST | TR2| T ure;) COCDOTODEOFY | +1T
2 [TogsaR ks Tenofezaq spis TGE.AW-TH| @22 | 1 peoords jpeys mrep T0000FOVE0TY | GOT
BT |Toag 4asr [eusiesay apisq TG2«8N—IH | 4228| 2 [deo meios dneung T000020¥20+Y | +01
2 (108K 4awor TenoFazay spis T02.80—TH | 922| 2 deo dnaung, 000020V 20V | S0T
21 |Toh3H 435 [FI0BEER] SpISD TATaSW-TH| ¥22| 1 1FeUS wIep 1000010V 20+Y | 20T
1 |9GaB07 SER 8340 spqnog SGaH«0TLIT | 6T8| 1 dea ase) TH00028S030+V | HIOT
T (024546 3537 21040 apqnog DZCuOAT | 8T2| 1 ase) T¥00028020+Y | ¥I0T
L1 | uerysayeads ON SMed| oN |41h | uoneoyoadg ON SMBd | CeN

17



ZIF0001<

Bl =

HINFATTOL

(HITV 1|

HIIIL TI¥AE

ON LEvd aAoNddV] YoaED | NDISEa baiavia

o=

(F)1EoEs)

TVIMALYN iueny

ON LINN

T [ss0m0g S22 o adfy F3p 8:09+028 HSN | ++2
T |.8/1Ld Ie8End 110 .8/1 1d| o¥2
9 [ID248W 48los peryies 18T« —SH | SER
G [N #ere Temofmesay apisy TOTL9H-TH | 922
9 [T6%EN #a0o6 TemofiTReq apiET] TOTW9H-TH | G2
b [TO1GN ke1os TvaodmERaY BpI] TOT.OH-IH | a2
I poTo FuLl O 001o | 912
T 0gD Ful Q 08D | g1
T [TI4V 18388 sung TIAY | TT2
T [BoMV 19sed sung B0AV | 0T
T TINY jnu s ung TINY | 602
T SONY nu Eung BONYV | BOZ
2 |imeg sfmrweq sofor pasadey, TTI0ZEHH | E02
9 Ogp Efurrmag TVOO00R000dY | PET
T deo ¥[7 yaeg T0000B0HZORY | 211
T dea 271 Ual] TOOO090EZORY | TTT
T [edeed eqny sBurreag 10000G0EEOFY | OT1
T [panyxyy 8qny sBurreag TO000+V0HZOFY | 801
I sqny sBurresg I00NOSOAZOFY | BOT
T | 1esus 1jWISUBAL 1000020620FY | 40T
T [weys {ndineeurndg ID0CDTOHEOFY | 901
T ss8) TVY000J80E0FY | V10T
410 | uweneoyioads ‘ON SWEJ| oN

SLdVd LidLN0

£1,b | uwoneoyoadg ‘ON s3IEg| oN
1 dHz/T 1010) dHE/T ¥ | 2oz
t TN Aaze Temofexan apis TOELOTH-IH | 082
t [T0gL0DN A5zt Tonofexaq apism] ToZOTH-TH | 832
1 [BON¥ 183s8d B ung 04V | 0T2
1 BONY U s1ng G0NV | BOZ
2 |HOes sPmLEeq ood pasedul B800Z6UH | 202
1 |199ys juduysnpy T000060AE0FY | 0BT
z 2INIXI 100K TODDOEOIZ0YY | 82T
T |aesE eqazqum [rewg TOD00EOIZ0FY | §aT

sLdVd d0LON

18



Foahone 1NR J1¥ Vol

mmW o_mmw = TLIL qTVIS ON L¥vd TAOUIAY| MoAHD | NBsdg vﬁ.ﬁmn
FONVHTTOL

()LD TYHALYH Kiuany ON LN o

£18 | uonearjiaadg ‘ON S.IEJ| 'ON

T | ¥=9pLF [EUnIIs), ACQOVOI-WL| 052

T (ssf}spmys s 91-9v | 6¥2

T [oeb2e8r Seae [ addy o SaFELSIDL | BFE

T [SEAVIRNEN 48198 somsel] 20e—dd | 862

2 [T0T»GH #eloe pofyjag TOT«SH—SH | 262

T | TGeGH #8u08 paryieg TGCH—EH | IG2

2 [10LOR 4aws Juodezay o7 T9T.CH-TH | 232

8 [lstR 4308 Wodezay o7 ToTe*H-TH | 122

8 | TRiR Wsa8 Jomodezsy g T«FH-TH | 022

t  |0labay 5427 30T 21quoq DTabab3AT | 2T

|2y sTuEN [ 0eld daag 202944 | ¥02

7 |1soaed dn Lry [eusig T000080FE0TY | 82T

T 1axo0ads [eofig T000040E30+Y | ST

T |(3roq aseq)des [wufig TO000S0EE0TY | +3T

T dea [eufig 10000S0T20+Y | 821

1 des Joardyeng TOO00POTE0FY | 221

T Jore [eusry T0000E0TZ0FY | 12T

1 21Ny} [eudig I000020T20%Y | 021

1 [1#euys reuss wep 1H00010T20FY | 611

T |[eeus [eudis averg IV000TOER0+Y | 811

7 asep TVQ00DE020FY | F101

SLdVd

TVNOLS

19



ffeariis) EL
90F 021 m.@. _
go7 e FLIL TIVIS OH LV FaMIAV| AJAHD | NBISAT vﬁzma
FONVITIOL
(31 E D TYIMALYI [yyuengy ‘ON LIND
£18 | uoneaasds ‘ON S.I8J | 'ON
T 1PUCFeEILL JM-28 | 482
T | TReGH #3198 PI[yRg T8«9H-1H | BE
T [T91GR wass jemcSeray apem TOTOH-IH | +32
+ [T+ 4aza jemaBeray apem THTOH—IH | B2
g 0gp Bum 099 | 2R
T [P0y [eared sdurreaq qanay] 9aTISY | LoE
2 [BOTGEY EfuLIzaq i), BOTDIXY | 902
9  [PIGENH s5uliesq s[posy QIGEMH | G0z
1 yeg sHULIeag ZV000F200084 | 981
1 aa¢ sHuLIeag IYO00S20008Y | GET
T [deo Jumosd pums Jexoey T0000E0TE0FY | ATT
T 1egs J320y 100003800E0+V | 971
T 133008 T00COTOTE0TY | ST1
T deo age) THO000D8030+V | D107

LdVd ddMD0d

LAXO0ddS dd 1l

20

1 213 yosnho yeyg S2l| ere
1 DT 19sen OTH—8M | BER
1 (oK des same [eooferay QIH-08 | 962
+ |TReGH MaIo8 Ling TR«SH-0D | G822
1 |des spsno Js(p] T0000EOL20+Y | €8T
s jas(pords aspl T00DOBOCZ0VY | 2ET
1 WeUs ISPl 10000TOCZ0+Y | TBT
£1b | uepneoysdg ON SMBd | oN




_ _ _
_ _ _ _
_ _ _ _
_ _ _ _ _
| | | |
_ | & B | 59 S8 &9 | 8%2L |
_ _ _ _ _
] | N | | -
_ _ _ _ | u
L LA N
. - e P |
Sl _UE_ 102 | +0¢ S _
| |
| | _
Sl 08 -09 | G2l | .o@_ 05 | | s
: |
| ! _ _ _
— _ | _ _ /y&,/%,
S | | | | /2
_ _ -
% o0
@qf.%\m\v _ | Q
D\“\ _
&
g (91042 2uU0 UJIN1 }pys induly nge
3
—
=
@
@]
3
l&]
@

LAavVHO dANIL ¢— X430

oibun Uy Buiploy

2¥DAT U0y

uonowJiiuos abup aliuy
SIbuUD BN BUIP|OU,
LONDWIIIUOD

uoliisod |pulblio,

Y0418 BUISID,

1DYD SWIT DLVx

21



S1D10Y

‘smalos dmeas syl dn usyybiy

ooy
pebps ey} ploy o} wip ey} buisnipy¢

LY

1001 pebpa dn
bumes 1o sbup sy o1 WD 8y} WM
pUD YousJdm oyl buisn Ag Jojouwl 31DI0N 7

S{UIl YoIno umop ysnd-|

JO1O

[ L2t

ususnipo Lo Jo sdais ay|

%4 AL Yo

31D10Y

LUy 1o jusunsnipy,

.

O UM

22



ndino Jamod Jo
UOIIo8JIp BUY 01 8S0D a0 18Nl
doo dnauny Jo apis opim a8yl

g

@]

UONDaJIip 1NdIN0 JaMOd

apis epim

5pIS MOJIDU

@

23



ATC GEAR OIL SPECIFICATION

BRAND NAME SPEC( VISCOSITY GAGE ISO VG)
SHELL Omala EP 150-220
TOTAL Garter EP 150-220
MOBLE Mobil gear 150-220
ESSO Spartan EP 150-220
CASTROL ALPHA SP(EP) 150-220
CPC 85W/90

1. INPUT OIL NOTE:
MUST BE USE NEW OIL TO POU THE MECHANICAL
, AVOID TO USE THE RECYCLE OIL.
2. TURN LIFE HOUR:
MACHINE CONTINUE RUN 2400 HOURS MUST CHANGE NEW OIL.
3 .MAINTAIN:
A.CHECK THE OIL ENOUGH BEFORE RUN MACHINE, IF NOT ENOUGH , MUST
BE ADDED.
B.THE LUBRICANT OIL MUST BE USED CORRECT VISCOSITY.

C.MOTOR VOLTAGE MUST BE CORRECT TO JOINT INPUT POWER.

24



Dismantled procedure :

A.How to dismantle and reinstall the splined (output) shafts :
1.Turn to original position ,remove the taper pin (246) and M8 bolt (227)
on the case cap.
2.Remove the case cap (101B) .
3.Loose hexagonal screw (225) ,remove the front fix cap (111) .
4 .Remove the spline (output) shaft (106) ,and transmitt wheel (107) , sun’
s nut (208) ,sun's gasket (210) ,and take the new shaft.

5.Assrmblt 1t, you can reverse 1n connection.

B.Change the bearings on bearings tube -

1.Turn to start position, remove the case cap of taper pin (246) and M8
bolt (227) .

2.Remove the case cap (101B) .

3.Rotate the bearings tube (108) to stand by position.

4 Remove the side settled screw (233) .

5.Use special tool to remove the bearings ¢ 20(134),reinstall the new
bearings, use the no air rubber to fastener the settled screw (233).

6.Assrmblt 1t, you can reverse in connection.

C.Take rocker apart 1n many steps -

1.Turn to start position, remove the case cap of taper pin (246) and M8
bolt (227).

2.Remove the case cap (101B) .

3.Then remove the rocker of settled screw down (224) .

4.Use the teardown tool, removed the rocker shaft (116) .

5.Remove the thrust bearings AXK1108 (206) ,thrust bearing pad AS1108 (227)
and needle bearings HK3516 (205).

6.The needle bearings ¢ 22(135) and needle bearings ¢ 24(136) taken apart
the rocker 1s now replaced new product.

7.Assrmblt 1t, you can reverse 1n connection.

25



1. Trouble Shooting

Condition

Reason

Trouble Shooting

Tool disk stops without
positioning

1.Brake fail to work or overload
2.Sensor switch with far distance

1. Please check electronic brake wiring in
correct connection or not? If part fail to
work

2.Move sensor switch closer to sensor

Tool disk non-stop
rotating

1.Sensor switch break down
2.Sensor switch with far distance

1.Replace sensor switch
2.Move sensor switch Closer to sensor

Pot break

Tool disk rotated while tool
clamping

Replace new tool pot & adjust arm
Clamping position again

Tool disk to get stuck
in operating

Tool disk rotated while cylinder
action

Check tool pot damaged or not and
reinstall new pot

Shake during tool
clamp & returning

1.Cam out lubrication
2.Cylinder speed out of balance

1.Fill lubricant oil
2.Adjust cylinder pressure & speed valve

Tool pot is not
positioning(loosen)

Bolt of positioning bolt or pot bolt
are loosen

Adjust it to normal & tighten

Tool disk dose not
work during tool
selection

1.Induction switch dose not work
2.Induction switch break down
3.Motor break down

4 Electronic break bread down

1. Adjust reed switch to normal position
. Replace reed switch

. Repair motor

. Check wiring & replace

Cylinder does not work
During tool change

1.Proximity switch for tool
counter positioning is break down
2.Tool disk is not positioning
3.Cylinder has no pneumatic air
4.ATC arm does not home

. Replace proximity switch

. Tool disk positioning

. Check cylinder air, solenoid valve
works or not?

Rotating motor bolt manually to let
ATC arm back to original position
5. Check reed induction switch

2
3
4
5. Check sensor switch
1
2
3

4.

ATC fail to work
during
Tool change

1.Tool clamp positioning reed
switch fail to work
2.Induction switch break down

1. Adjust reed switch to proper position
2. Replace new reed induction switch

ATC motor over-heat

1.Break is not released
2.Break is break down
3.Commutator is break down

1. Check commutator to electrify or not?
2. Replace the brakes.
3. Replace the commutator.

ATC fail to work after
tool clamping;

ATC fail to work after
180° degrees tool
change;

ATC home stop &
home

Sensor switch does not
work

1.Sensor is in wrong position
2.Sensor switch is break down

1.Adjust sensor to proper position
2.Replace sensor switch

ATC stop position out
of

1.Sensor is in wrong position
2.Positioning ring of sensor switch
is in wrong angle

1.Adjust 3 sensor at the same time to
proper angle

2.Rotate set ring, adjust 3 sensor switch to
proper angle

ATC tool clamping
position out of
accuracy

Arm & ATC spindle are not
aligned

Loosen taper ring key & align it again

26




2. Simple maintenance
A. TOOL POT CHANGE PROCEDURE:

1. Take down the peripheral metal sheet and

numeral acrylic cover.
g I

2. Unlock the hexangular screw bolt M8 and
recede 10 mm on the shaft cover. (remark: do
not move the 4 pieces fixing bolt)

4. Strip down the hexangular screw bolt M6
which be instead pot.

5. Take down the broken pot (push the pot forward
inner side and take the pot upward, then extract

it).

6 Confirm the fixing bolt and knob the correct
position for the new pot.
4 -F‘:I‘ . t -




TOOL POT CHANGE PROCEDURE

7. Stow down the new pot(the surface of knob
recline the pot body and push forward into the
plate.

8. Lock the hexangular screw bolt M6 which the

10. Check the fixed clearance of the plate. ( can not
have clearance).
= — -‘-I-l- =

11 Check the correct angled 90 degree which the
replaced pot (test on the practically tool
exchanged).

28



B. Motor of magazine replacement

1. Power off.

2. To dismantle the wires of magazine motor in wiring connect box.

3. Take off M8 bolts (4pcs) on motor seat, and then disassembly the motor.

4. Disassembly the S18 ring & M6 bolt from damage motor & re-assembly
those parts onto new motor.

5. Please make sure the motor specification is correct before you replace it.

6. Follow the steps to set up wires in wiring connect box.

C. Motor of arm replacement

1. Power off.

2. To dismantle the wires of arm motor in wiring connect box.

3. Take off M10 bolts (4pcs) on motor seat, and then disassembly the motor.

4. Please make sure the motor specification correct before you replace it.

5. Follow the steps to set up wires in wiring connect box.

D. Cylinder replacement

1. Turn off the power & cylinder air pressure source.

2. Take off @8 air pipe.

3. Take off induction switch & mark original position before remove it.

4. To dismantle M8 bolt on cylinder and S12 ring on joint “I”.

5. Please make sure to the cylinder specification correct before you fit it on, and
then get back the induction switch to original position.

E. Induction switch replacement

. Power off.

. Disassembly the wire of induction switches in the electric box.

. Please loosen the seat of reed switch & take it out.

. Replace new part & take care of the sensor position, push it to upward &

downward until to end of both sides.

. Follow the steps to set up wires in electric box.

Proximity switch of tool magazine replacement method

. Power off.

. Disassembly the wire of induction switches in the electric box.

. Take off the front cover & outer metal sheet cover.

. Take off the M12 bolt on proximity switch.

. Replace new part & make sure the sensitive distance is 4 mm.

. Follow the steps to set up wires in electric box.

G. Proximity switch of arm replacement method

1. Power off.

2. Disassembly the wire of induction switches in the electric box.

3. Take off the acrylic of ATC metal sheet.

29

A WN P

o UlhA WNEF T U



w o1

N -

. Replace new part & make sure the sensitive distance is 4 mm.
. Follow the steps to set up wires in electric box.
. Note

. Please use standard tool during maintenance & repair.
. We suggest you replace part which is bought from original supplier.
. Please take care of the part specification before replacement. You can get the

specification from the part list.

. Please make sure the sensitive distance during replace proximity switch &

reed switch.

. Please make sure the wires numbers & location in case you have to replace

the wire connecting.

. In any case of abnormal or damage condition on the product, there should be

someone checking the product. We strongly ask the service man has to be
well trained & qualified engineer or expert come to check or repair the
problem. This is to ensure safety of operator & engineer.

. Before disassembly the product, please make sure there are enough human

beings to support the load. If there are not enough human beings, please use
lifter, crank or any other carrier to support the weight.

30



¥

=,

= =-—_.‘_J'—-.-h , ~‘7 ;
2 Gl
i

o
—

lten |40% MAagazine

bescription ma i ntenance

Part no.

Hterial DI

haterial

Quantity

Dete

Dete

[Check

Design

Changer | Dete

(henge content

31



uo Jamod

510J0g Ajjenuew 329yD MUY 10 D1V JO J1aMO] [aA9] [10 3YL |
Ajlenuew 32ayd | Jes) pue Jeam 01 We D1V Jo abue|) adeys A |7 SaUs
Allenuew 5840 WeUSINAIN0 DIV WOIDRAI O[] oo |
Ajlenuew 329yd ¢AIe JO 1n0 SI JapuljAd JO aAJeA pIoud|oS D 10
Ajlenuew »28yD ¢Jojow uo Jeay 10 aSION |g
Allenuew »98yD ¢1ou 1o umop Buijfes si |1eq 1od v
Allenuew »98y) ¢10U 10 Uas00| 0} aulzebew |00] X98yD |1
oy Al[enuew »98yD ¢10U 10 axeys 01 Apog 3sIp ayl %99y [H
° ww Z'Q ueyl 41a661q Biq
JEH 1,ued Aoeinadeul % Ajjenuew 329y) 001 Sayse|yaeq J1 ap12ap 0] W.e ay) axyeys J
Al[enuew »98yD ¢10U 10 Uaso0| 0} W.e uo yjog |4 Yooy
Ajjenuew »29y) ¢10U 10 Uss00| 011]0q Auy/ [4|  uosooT] ¢
Ajjeando 79 Ajjenuew %28y) ¢10U 10 U3s00| 01 Yaums 1w [q
Ajjlenuew »2ayd| ¢10U 10 U3S00| 01 JapuljAd JO YIUMS J0Suas |)
Ajjenuew 329y) ¢10U 10 Uas00| 01 D1V JO UYd1IMS J0SuasS |g
Ajjenuew »2ayDd| ¢10U 10 UaS00| 01 aulzebew JO YIUMS J0Suas |y
¢esNT114L| twow |10 uoneaLgn] MaN
T13IHS| ©3dU0 (11} pue ‘|10 pjo 8y} utelq OLLv/ 40 |10 uoteaLign] Jauut 80eldax g bulues|d |7
10d uesg|D 10d J0 99e) Jade) Jauu| |y
asealo) mm%muw [e18W 133YS 191N0 79 19A02 JU0JJ O axel 1899 U010 |7
uno Ajrenuew
9sealo , 9PIIS WeD |
ook | SERID| 110 UOREOLIGN] 11} 480D D1V HO el
9seslO JIeH Aljenueu jio uid uonisod 79 %20|q apIS WY [D| uotTieoTIqNT| |
[11J 79 Uea|d ‘ISA09 [e13W 133YS JO ayel R . T
uno A|[enuew |10 uoneLIgN]
9sealo _ apls1od |9
asealo) [114 ‘[e18W 183YS 0 axel
asealo) mm%muw Ajjenuew [10 [[1} ‘J9A0D JaqWINU JJO axe] pJeoq X1} Apog |v
Y IRewoy aurinoy | [00] POYIQN uor1drI0so( waly

sjutod ulew Qd0URU}UIRW QUIZBIR) O

32



33



